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1. B0k (YD385D ) Engine Block Assy




1. HUAAEK (YD385D) Engine Block Assy

zr ;i Z %Rk Name of Parts B 5 /FrES Parts No ﬁQtygE Rﬁgmazfs
1 RELE Cylinder liner Y485T-01003 4
2 NEAQOE-Y 1 Side cover(I) gasket Y4806-01023:1 1
3 zE (1) Side cover(I) Y4806-01012 1
4 SPHE 8 Flat washer 8 GB/T848 8 30
5 BAEEHAE 8 Spring washer 8 GB/T93 8. 30
6 §242 M8 X 25 Bolt M8X25 GB/T5783 M8X 25 6
7 0 FUAR IR S 18 0 type airproof circle GB/T3452.1 38.7X3. 556G 1
8 IR B8 AR A Respirator weldment Y4806-01210 1
9 42 M8 X 20 Bolt M8X20 GB/T5783 M8X20 22
10 | CERITAEZhRKEF 4 16 | Clamp Q676B16 2
11 R 88 A M RLE Respirator ex-gas plastic tube | YSD490Q-01205 1
12 | DERL R 22 Clamp JB/T3616.1 22 1
13 IR S8 B AR R 0il return rubber pipe Y4806-01203 1
14 | s (1D Side cover (II) Y380-01013 1
15 | uFE(DER Side cover(II) gasket Y380-01014 1
16 | HUEEH Engine block Y385-01100 1
17 MBHEHE Rear camshaft bush Y480G-01026 1
18 M E Middle camshaft bush Y380Q-67-01025 1
19 MR E Front camshaft bush Y480G-01024 1
20 FHR LR Main bearing halfshell (upper) YD385D-01015 5
21 TR Main bearing halfshell (lower) YD385D-01016 5
22 B A4S Cylindrical Pin GB/T119.1 8h8X20 1
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}S:? K, #¥5 Name of Parts B S /xS Parts No & M
er No Qty Remarks -
23 HERE R 0il sump gasket Y380-01018 1
24 | OMIFFREA 0il drain valve YND485D~A008-01730V1 1
25 TS 0il drain plug YND485D-A008-01703V1 1
26 HAEH Sealing washer JB/T982 20 2
27 | MIRFCSR MG 0il sump weldment Y385G-S609-01710 |
28 T8 R 0il rain plug Y4806-01703V2 1
29 T A i R AR Main bearing cap bolt Y480G6-01115 10
30 i (EHE A (F) Lower thrust piece of crankshaft Y480G-01008 2
31 b HE S (1) Upper thrust piece of crankshaft Y480G-01007 2
32 UK FF 2% 3048 Water drain valve Y480G-01300 1
33 AN X 20 Clamp JB/T3616.1 20 1
34 | BUKFFRH KBRS Water drain cock pipe Y385T-6-01005 1
35 ) 3% P A I g 3 1 0il pressure sensor Y4102D-A001-01500 1
36 Pl R 1L a3 0il pressure sensor pipe Y380-01021 1
37 B A4 Cylindrical Pin GB/T119.1 10h8X20 2
38 Bl R4 0il dipstick Y380Q-67-01400V1 1
39 EME Locating sleeve Y480G-01102 2
40 R SE 0il ruler conduit Y380Q-67-01600 1
41 KRR Flywheel housing gasket Y480G-01009: 1 1
42 KR Flywheel housing YD1485G-22-01010 1 SAE4#
43 KR FTER Flywheel housing cover plate Y4806-01019 1
44 TP 6 Flat washer 6 GB/T848 6 2
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Tk 4K Name of Parts /4R S Parts No B R My
Ser No Qty Remarks

45 S 6 Spring washer 6 GB/T93 6 2

46 | IRHEN6X12 Bolt M6X12 GB/T5783 M6X 12 2

47 | FEE 10 Flat washer 10 GB/T848 10 6

48 HESRE 10 Spring washer 10 GB/T93 10 6

49 | #2EM10X30 Bolt  M10X30 GB/T5783  M10X30 6

50 | BRFEM8X30 Bolt  M8X30 GB/T5783  M8X30 2

5‘1 B4R R Cased rubber oil seal gggg?g;i{woxm 1




© 2. IERFGE K (YD385D )i Timing Gear Case AsSy

M e o e O

&



2. IERFE LK (YD385D)

Timing Gear Case Assy

Zr ;i 4 %% Name of Parts B = /4T Parts No %[Qtyi Rﬁefjmarykfs
1 BB &t Cased rubber o0il seal ggi;ﬁ?;ﬁ; 755 19 1
2 Ei=E3y Pointer Y4806-02015 1
3 AR EE Plug screw YSD490Q-01107 1
4 HEZEHE 16 Sealing washer JB/T982 16 1
5 B M8X25 Bolt M8X25 GB/T5783 M8X25 5
6 HMERE 8 Spring washer 8 GB/T848 8 17
7 FHRE 8 Flat washer 8 GB/T848 8 17
8 1ZF M8X65 Bolt  M8X65 GB/T5782 M8X65 4
9 ERER=ER Timing gear case cover YD1485Q-2-02013 1
10 ERNRERRA Timing gear case cover gasket Y4806-02014V1 |
11 2R M12X35 Bolt M12X35 GB/T5783 M12X35 1
12 FERGE 12 Spring washer 12 GB/T93 12 1
13 S T NS S AR Camshaft timing gear clamp Y4806-02012 1
14 | BREIERKRE Camshaft timing gear Y480Q-02003 1
15 | $R# M8X55 Bolt M8X55 GB/T5782 M8X55 4
16 P AR Idle gear clamp Y480G-02008 1
17 | ENEARESF Timing idle gear parts Y480Q-02100 1
18 [ER S Timing idle gear shaft Y4806-02007 1
19 | ENERE Timing gear case YSD475-02001 1
20 ERRERS Timing gear case gasket Y480G6-01001:1 1
21 | BHESH Cylindrical Pin GB/T119.1 8h8X20 2




[=) 3
zr ; o £ %R Name of Parts | d ﬂ%%/ﬁ:?ﬁ% Parts No ;ﬁ; tyi R'Sfmar%s
22 | BYMFEIER Y% Fuel injection pump timing gear - | Y480-02003 1
23 BIMEERGEE /;&Fue injection pump connecting plate . | : 020Q4~ 1
24 | MANERSR wﬂg&ksﬁaﬁ timing gear ‘ ¥4800-02009 © 1
25 |#E M8X Ef‘i-\,@ Bolt M8 X20 GB/T5783 M8X 20 3
EE .'56 : EB'H&*&! &H‘ Front cover gasket of timing gear case | Y480G-02016: i1 - 1
27 IEB‘J'ﬁ#éEEITﬁ | Front cover of timing gear case Y480G—02017V2 > 1
28 | ### M8X50  |Bolt M8X50 o GB/T5782 M8><50, 6
-9 -




Cylinder Head Assy

3. KEr%r )k (YD385D )
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3. Sl &K (YD385D) Cylinder Head Assy

zr Ii ZFR Name of Parts B S /#3#S Parts No ﬁotyg Rlsfmarfs
1| ARARET Rivet 2X5 | 6B/T827 25 4
2 |4nh Name plate Y4806-03023EV1 o b
3 | | Filler cap Y4806-03002 1
4 | MRS Cap nut M8 - GB/T923 M8 3
5 |dlearim s Sealing washer 8 JB/T982 8 3
6 AL i 5 Cylinder head bonnet YD385ZL-03004 1
7 AL e AR Cylinder head bonnet gasket YD385ZL-03005 1
8 | UREEMS Nut M8 GB/T6170 M8 4
9 HEHE 8 Spring washer 8 GB/T93 8 10
10 VR S [ E AR Rocker arm seat fastening stud YD1485-03023 3
11 | #88 M8X55 Bolt M8X55 GB/T5782 M8X55 3
12 | SRR Rockshaft parts YSAD380-03200 1
13 | =ik Valve collets Y485-03008 14
14 AL 5 Valve spring seat (upper) Y480G-03009 6
15 SITH#E Valve spring(inner) YD1485-03017 6
16 AR Valve spring(outer) YD1485-03007 6
17 SITPREE T B Valve spring seat (lower) Y485-03018 6
18 WA Valve stem oil seal Y485-03021 6
19 |ANEE Valve guide YND485Q-03102 6
20 | RELEEHG Cylinder head parts YD385ZL-03100 1
21 RELEE A Cylinder head gasket Y385T-6-01004 1
22 | HAN Exhaust valve YD480-03015 3
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e % #% Name of Parts B /fr#ES Parts No HOE Mo
Ser No Qty Remarks

23 HAI) Intake valve YD480-03014 3

24 BEHE M8 X 20 Bolt M8X20 GB/T5783 M8X20 4

25 SFHE 8 Washer 8 GB/T848 8 4

2 W RTEEY Front hanging ring Y480G6-03300 1

27 I 2% W R cylinder head bolt YD1485-01005 8

28 Ja R Rear hanging ring Y480G-03012 I:
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4. THEEEFFB K (YD385D )  Piston—Connecting Assy




4. JEFEEFSK (YD385D ) Piston—Connecting Assy

£ F% Name of Parts B2 /7S Parts No B = M

Qty Remarks
1 TE IR A Piston rings YND485Q-04300 3
2 T Piston YND485Q-04005 3
3 TE R Piston pin YD1485-04004 3
4 FUHBMERE AR Circlip for hole 28 GB/T893.1 28 6
5 AR Connecting rod YD1485-04200 3
6 FEFTFHITU Connecting rod bearing shell Y480G-04003 6
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5. Al &4 EK (YD385D) Crankshaft-Flywheel Assy




5. fdhdh k%A% ( YD385D ) Crankshaft—Flywheel Assy

Fo5 4%k Name of Parts ES/#=#S Parts No B R M
Ser No Qty Remarks

1 B e IR R iR Pulley bolt Y4806-05007 1

2 Rt e s AR Pulley backing plate Y480G-05006 1

3 Hh A Jz T EE Crankshaft pulley YSAD380G-05005 1

4 4 C10X8X 64 Key C10X8X 64 GB/T1096 C10X8X64 1

5 %k Crankshaft Y385-05003 1

6 A4S Cylindrical pin GB/T119.1 8h8X20 1

7 KEIRAR Flywheel bolt Y4806-05001 7

8 Flywheel ring YSAD380G-05100 1 SAET7. 58#
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6. "MEHIEE (YD385D ) Camshaft Assy




6. MR (YD385D) Camshaft Assy

i £ %% Name of Parts S /FrUES Parts No H & M
Ser No Qty Remarks

1 HEAT Push rod Y480G-06003 6

o | EE Tappet Y480G-06002A 6

3 i C8X 7X 22 Key C8X7X 22 GB/T1096 C8X7X22 1

4 48 Bl Camshaft o Y380-06001A 1

5 S A - HEAR Camshaft thrust plate Y480G-02010 1

6 EHE 8 Flat washer 8 . GB/T848 8 2

7 EHRE 8 Spring washer 8 , GB/T93 8 2

8 $2 M8 X 20 Bolt M8X20 » GB/T5783 M8 20 )




7. JEE B (YD385D) Intake Pipe Assy




7. EKE DK (YD385D ) Intake Pipe Assy

& T

g do

4 FF Name of Parts

© 0N oW N o P

2R M8 X 45
HRITHE 8
AR 8
Bl IR 8t
HREERR
A DS 1
HRE WY
HRERR
H2HE M8 X 20

Bolt M8X45

Spring washer 8

Flat washer 8

Intake pipe joint
Intake benﬁ pipe gasket

Intake pipe
Intake pipe gasket
Bolt M8X20 ' /0 /]

Electricity heating component

EiS/opi S Pazta No ﬁQtyi Rlzgnaryfs
GB/T5782 M8X45 4
GB/T93 8 10
CB/T848 8 10
YSD4906-709-07300 1
4YDC2K-07004 2
YSD490G-07200 1
YSAD380G-S602-07100 1
| YND485Q-03013: 1 3
GB/T5783 M8X20 6




8. HESU% Ak (YD385D ) Exhaust Pipe Assy

]
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8. HEE & gk (YD385D ) Exhaust Pipe Assy

¥ 4 %% Name of Parts B 5 /t7HES Parts No . M
Ser No Qty Remarks

1 ML bm=1. 5d Stud M8X 35 GB/T899 M8X35 6

2 HSERA Exhaust pipe gasket YD1485-03006 3

3 HRE Exhaust pipe Y385T-6-08001 1

4 |PHRME 8 Flat washer 8 GB/T848 8 6

5 PRI 8 Spring washer 8 GB/T93 8 6

6 R Nut M8 GB/T6170 M8 6

7 HRBESRR Exhaust pipe gasket Y480G-08002 2

8 R 10 Flat washer 10 GB/T848 10 2

9 FEEHE 10 Spring washer 10 GB/T93 10 2

10 #2H M10X 30 Bolt M10X30 GB/T5783 M10X30 2

11 Exhaust joint YD2108Q-33-08003 1

gk
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9. i RS 5K (YD385D ) Lubricating System Assy




9. 1HIZARG MK (YD385D ) Lubricating System Assy

I #%R Name of Parts B S /$riES Parts No O M iE
Ser No Qty Remarks

1 $2H M8X25 Bolt M8X25 GB/T5783 M8X25 1

2 EEIAE 8 Spring washer 8 GB/T93 8 7

3 S 8 Flat washer 8 GB/T848 8 7

4 BLHIZR A4 0il pump YD480G-09100 1

5 HmERER S 0il outlet pipe flange gasket Y4806-09002:1 2

6 Bl B 5 0il pipe Y380Q-67-09400A 1

7 iZ M8X20 Bolt M8X20 GB/T5783 M8X20 4

8 Bl B A5 A 0il filter Y4806-09300 1

9 $2H M8 X 50 Bolt M8 X50 GB/T5782 M8X50 1

10 | %8F M8X30 Bolt M8X30 GB/T5783 M8X30 1

11 | BlhpErE s s 0il filter gasket Y480G-01004V1 1

12 | AemsiE 10 Sealing washer JB/T982 10 2

13 | BB MI0X1 Hinged bolt M10X1 JB/T6013 M10X1 1

14 I Y41 2 Y0 VR v ok v SR Fuel injection pump Lubricating tubing | YND485ZL-09500 1
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10. Bah RS K (YD385D ) Fuel System Assy




10. #Eai &SRk (YD385D ) Fuel System Assy

= =

zr ; # %% Name of Parts B 5 /¥rHES Parts No ﬁqtyﬁ Rpixarjfs
1 125 M8 Nut M8 GB/T6170 M8 6
2 BRI 8 Spring washer 8 GB/T93 8 7
3 FHE 8 Flat washer 8 GB/T848 8 7
4 mgg it A s AR Fuel injector plate Y4100ZL-03028 3
5 % Vi 28 22 BB Fuel injector stud YSD490ZL-03032V1 6
6 Mg A Fuel injector YD4J45V1-10300 3
7 VBT A 2 I 3R A A Fuel pipe form filter to injection pump | Y480G~10600A 1
8 B2 M8 X 25 Bolt M8X25 GB/T5783 M8X25 1
9 SEhpE s AR B Fuel filter Y480G-10500 1
10 IR 2 e 2 A A Lines form injection pump to filter Y480G-10700AV1 1
11 (3] oty A Fuel return pipe YD385ZL-10400V1 1
127 | mEE g High pressure pipe YD385T-E800-10200 1

: YA 3QD155-1 1 1500RPM

13 m v 2R E A Fuel injection pump 3QD156-1 i T
14 | BiHEERR S Fuel injection pump gasket YND485Q-02002: 1 1
15 | Xk#Z4E  bm=1.5d Stud M10X35 GB/T899 M10X35 3
16 | ek Fuel inlet joint Y480G-10001 1
17 | F&E 10 Flat washer 10 GB/T848 10 3
18 SEEEAE 10 Spring washer 10 GB/T93 10 3
19 | #BEEM10 Nut MI10 GB/T6170 M10 3




11. BHIRSE K (YD385D) Cooling Sysfem Assy




11. BHIZ&S MK (YD385D ) Cooling System Assy
S #FK Name of Parts S /FRMES Parts No ¥ & | W OE
Ser No Qty Remarks
1 B2 M8 X 60 Bolt M8X60 GB/T5782 M8X60 4
2 B EEHE 8 Spring washer 8 GB/T93 8 12
3 SEHE 8 Flat washer 8 GB/T848 8 12
4 R Fan YSD490G-7-11200 1
5 PR R Spacer Y480G-2-11401A 1
6 #2# M8 X 65 Bolt M8X65 GB/T5782 M8X65 4
7 IR Water pump parts Y385T-6-11100V1 1
8 KEGEER R Water pump back cover gasket Y480G-01022:1 1
9 AU 22 IR fiE 26 Clamp JB/T3616.1 26 2
10 MBI E Small circulating rubber pipe Y480G-11001 1
11 IMERBE Small circulating joint Y480G-11109 1
.12 VRS Thermostat housing gasket Y480G-0301V1 1
13 #ZH M8 X 25 Bolt M8X25 GB/T5783 M8X25 4
14 | WiEER Thermostat housing Y380Q-67-11304V1 1
15 | KEfLESE Water temperature sensor Y4102D-A001-11310 1
16 | FNFhSkHETEURZE NPT3/8 Taper plug NPT3/8 Q618B03 1
17 TR A Thermostat seal ring Y480G-11305 1
18 | Tine¥ Thermostat Y480G-11303 1
19 | WEB[ERA Thermostat cover gasket Y480G-11302V1 1
20 | Wi Thermostat cover Y4806-11301 1
21 | B 6 Flat washer 6 GB/T848 6 4
22 | B M6X20 Bolt M6X20 GB/T5783 M6X20 4
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12. SRS K (YD385D ) Electric System Assy




12. ARG K (YD385D )

Electric System Assy

?:r I\z # %% Name of Parts K5 /FrHES Parts No %[Qty% ﬁué_
1 2 M8 X 25 Bolt M8X25 GB/T5783 M8X25 1
2 FAFEIE 8 Spring washer 8 GB/T93 8 4
3 REHL b3 Generator bracket washer YSD490Q-12002 1
4 KL Flat alternator bracket (upper) |Y480G-12003 1
5 BB Alternator Y385QW-S612-12100 1
6 REVWH Fan belt AV13X1090 GB12732 AV13X 1090 (4FEK) 1
7 EHE M8 X 20 Bolt M8X20 GB/T5783 M8X 20 3
8 Fap 8 Flat washer 8 GB/T848 8 3
9 2R M10X90 Bolt M10X90 GB/T5782 M10X90 1
10 REYLT Alternator support (lower) Y480G6-12006 1
11 FEE 10 Flat washer 10 GB/T848 10 3
12 . | #REEEE 10 Spring washer 10 GB/T93 10 3
13 | #8HE M10 Nut  M10 GB/T6170 M10 1
14 | 42# M10X30 Bolt M10X30 GB/T5783 M10X30 2
15 | EshEyLEHL Starter YD14856-5601-12300 1

-28 -
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OU3ENbHbIN OBUTATENIb YANGDONG YD385D

AnsenbHbin aBuratenb YangDong YD385D (11 kBt 1500 06/MuH.) —
aBnseTca  mMogudukaumen — TpakTopHoro  asuratens. [lpegHasHadeH AnNd MHTEHCUMBHOIO
ncnonb3oBaHus B KavecTBe npuBoda [Ousenb reHepaTtopa. O6GnagaeT BbICOKOW HaAEXHOCTbIO U
peMoHTonpurogHocTbto. CpedHun nokasatenb HapaboTkum OO KanpemMoHTa coctaBnseT 15-18 Tbic.
MOTOYacoB.

[Buratenb MMeeT KracCcuyeckylo KOMMOHOBKY TOMMMBHOW cucTeMbl, 6e3 Typb6oHagayBa n Common
Rail. lNpocTtoTa KOHCTPYKUMM MNO3BOMSIET JKCMMyaTUpoBaTb [ABUraTeNb B TSKENbIX YCINOBUSIX,
MCNONb30BaTb POCCUINCKME MOTOPHbIE Macna, aHTUMPU3bl U AU3enbHOEe TONUBO.

KomnnekT noctaBku BkroyaeT B cebs gsuratenb C THBO W TOMNMMBHOW CUCTEMOW, pagvaTtop
OXNaXXOEHNSA, JNEeKTPUYeckun cTapTep, reHepatop 3apagkm Ab, Heobxogumble UIBLTPbLI U
NPOMbILLIEHHbIV FyLIUTENb.

[nsenbHbIn gBUraTenb Tak Xe MOXeT ObiTb UCMONb30BaH B CTPOUTENbHbLIX MallMHAaX, NOrpysyunkax,
NPOMbILLNIEHHOM 060pyAOBaHMM N CENbCKOXO3ANCTBEHHOM TexHuke. [dmsenbHbin motop YD385D
npousseneH KpyrnHbIM cneunannsnpoBaHHbIM npoussoautenem — Komnanuen YangDong Co. Ltd,
KOoTopas HeoOHOKpaTHO yAocTamBanacb Harpaz KUTauCKOro rnpaBuUTENbCTBA 3a BbICOKOE KayecTBO
CBOEW npoayKumnun.


https://yangdong.nt-rt.ru/
mailto:ygn@nt-rt.ru

XapaKkTepucTuUKu

Mogenb YangDong YD385D
Twun BepTukanbHbIn, 4-X TaKTHbIN
OxnaxpeHve YXngkoctHoe
O60opoThI 1500 o6\muH

Tun kamepbl cropaHus

[Mpamon BrpbICK

Konn4yecTtBo unnuHapoB 3
OuameTp unnuugpa / Xog nopLuHA 85x90 Mmm
CreneHb cxatus 18
Pabounii o6bem 1,532 n

MoLyHOCTb HOMUHarbHas

11 kB1/1500 06\MUH

YaenbHbin pacxog tonnvea npu 100% Harpyske

He 6onee 255 r/kBT yac

Cuctema Bnycka Bo3gyxa

bes TypboHagayea

CTbIKOBOYHbIV pasmep

SAE 4# 7,5

Pasmvep 597x474x615 mm
Bec 175 kr

[Buratenb, THBL, 3NIEKTPUYECKUIA CTapTep,
Komnnekrauus reHepaTtop 3apsiaku akb, ocHacTka

BO34YyLUHOro omnbTpa



https://yangdong.nt-rt.ru/
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